
Parts Breakdown 5104

Page 1 of 3 2/13



Parts Breakdown 5104

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 266083-2 H.S.H BOLT M10X25,5104  1
 2 224325-0 OUTER FLANGE 45, 5104  1
 3 224419-1 INNER FLANGE 45, 5104  1
 4 912222-9 C.S.H. SCREW M5X16, BO3710  2
 5 285681-3 BEARING RETAINER 34-62, 5104  1
 6 318240-9 SAFETY COVER,5104  1
 7 231850-4 TENSION SPRING 6, 5104  1
 8 211278-2 BALL BEARING 6203DDW, GA7021  1
 17 344303-5 THICKNESS RING, 5104  1
 18 911225-0 PAN HEAD SCREW M5X16, JR3050T  4
 19 316709-7 BEARING RETAINER 34-62, 5104  1
 20 322830-2 LOCK SLEEVE,5104  1
 21 322827-1  SPINDLE, 5104  1
 22 231968-1 LOCK SPRING 27, 5104  1
 23 231969-9 LOCK SPRING 20, 5104  1
 24 226452-9 HELICAL GEAR 39, 5104  1
 25 211104-5 BALL BEARING 6001, HM1303  1
 26 961052-5 RETAINING RING S-12, LS1016L  1
 27 272230-5 LEVER 54, 5037NB  1
 28 231955-0 RING SPRING 12, 5037NB  1
 29 252134-7 HEX. NUT M8, 5037NB  1
 30 911263-2 P.H. SCREW M5X40, 4131  3
 31 266041-8 TAPPING SCREW, FLANGE 5X25, 5177B  4
 32 182773-8 HANDLE SET, 5104  1
 33 415440-3 LOCK-OFF BUTTON, 5104  1
 34 231230-4 COMP. SPRING 4, BO6040  1
 35 415439-8 SWITCH LEVER, 5104  1
 36 651923-1 SWITCH, LS1040  1
 39 182773-8 HANDLE SET, 5104  1
 40 331469-0 PIPE 9,5104  1
 41 267216-2 FLAT WASHER 8, BO3700  1
 42 232151-3 LEAF SPRING 20, 5104  1
 43 266019-1 CAP SQUARE N.BOLT M8X98,5037NB  1
 44 265995-6 TAPPING SCREW 4X18, BO4556K  2
 45 687052-4 STRAIN RELIEF, 5007F  1
 46 682505-8 CORD GUARD, 5007F  1
 47 664463-0 CORD (2X14X8 SJ), 5007F  1
 48 158610-8 BLADE CASE CPL,  5104  1
 49 443098-8 FELT, 5104  1
 50 344263-1 PLATE,5104  1
 51 318237-8 BLADE CASE COVER,5104  1
 52 266034-5 TAPPING SCREW 4X16,  LS1016L  4
 54 344261-5 SHAFT LOCK,5104  1
 55 233084-5 COMPRESSION SPRING 6, 5104  1
 56 266034-5 TAPPING SCREW 4X16,  LS1016L  2
 57 687053-2 STRAIN RELIEF, UM401DW  1
 58 262007-6 RUBBER RING, 5201NA  1
 59 268008-2 PIN 10,5104  1
 60 211236-8 BALL BEARING 6002DDW, LS1016L  1
 61 241889-9 FAN 74,  5104  1
 62 415768-9 BAFFLE PLATE, 5104  1
 63 517776-7 ARMATURE ASS'Y 115V, 5104  1
 64 911944-8 P.H.SCREW M5X80, LS1211  2
 65 596326-1 FIELD ASS'Y 115V,5104  1
 66 864654-5 NAME PLATE,5104  1
 67 911288-6 P.H. SCREW M5X65, DP4700  4
 68 643700-5 BRUSH HOLDER CAP, GA7021  2
 69 CB203 CARBON BRUSH SET, 194991-6  1

Page 2 of 3 2/13



Parts Breakdown 5104

 194991-6  CARBON BRUSH SET, 194991-6

 191953-5  CARBON BRUSH SET CB-203, LS1211

 70 158611-6 MOTOR HOUSING CPL., 5104  1
 71 210042-8 BALL BEARING 629LLB, LXDG01  1
 72 681633-6 INSULATION WASHER, LS1211  1
 73 318262-9 ANGULAR PLATE,5104  1
 74 266039-5 SCREW M6X6, 5431  1
 77 921477-5 HEX BOLT M8X55, LS800DWB  1
 78 415722-3 ANGULAR PLATE GUIDE, 5104  1
 79 816128-2 POINTER, LS1013  1
 80 266020-6 TAPPING SCREW 4x12, BO4556  1
 81 252626-6 WING NUT, 5104  1
 82 941201-0 F. WASHER 8, 5007NK  1
 83 265701-9 SCREW M6X14, 5177B  1
 84 911109-2 P.H. SCREW M4X8, HR2210  1
 85 415433-0 TOP GUIDE, 5104  1
 86 256231-1 PIN 6, 5104  1
 87 266021-4 TAPPING SCREW PT5X20, BPB180  2
 88 266039-5 SCREW M6X6, 5431  1
 89 265993-0 SET SCREW M4X5, 5104  1
 90 318238-6 BASE,  5104  1
 91 318239-4 DEPTH GUIDE,5104  1
 92 951210-1 SPRING PIN 6-20,5104  1
 93 921342-8 HEX BOLT M6X25, 2114C  1
 94 941151-9 F. WASHER 6, 5007NB  1
 95 252624-0 KNOB M6, 5007F  1
 98 442142-8 GASKET, 5104  1

165499-7 GUIDE RULE, 5104  1
783204-6 HEX WRENCH 6, 5007F  1
A-94910 10-1/4 TCT SAW BLADE 24T, 5104  1

Page 3 of 3 2/13


